
MONITORING AND 
EVALUATION OF 

FSTPS AND STP CO-
TREATMENT PLANTS 
IN UTTAR PRADESH- 

PHASE II 

Monitoring and evaluation-phase II report.indd   1Monitoring and evaluation-phase II report.indd   1 12/09/25   10:42 AM12/09/25   10:42 AM



Monitoring and evaluation-phase II report.indd   2Monitoring and evaluation-phase II report.indd   2 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND 
EVALUATION OF 

FSTPS AND STP CO-
TREATMENT PLANTS 
IN UTTAR PRADESH- 

PHASE II 

Monitoring and evaluation-phase II report.indd   3Monitoring and evaluation-phase II report.indd   3 12/09/25   10:42 AM12/09/25   10:42 AM



© 2025 Centre for Science and Environment

Material from this publication can be used, but with acknowledgement. 

Citation: Saumya, Rajarshi Banerjee et al, 2025, Monitoring and Evaluation of FSTPs and STP 
co-treatment plants in Uttar Pradesh- Phase II, Centre for Science and Environment, New Delhi

Published by
Centre for Science and Environment
41, Tughlakabad Institutional Area
New Delhi 110 062
Phone: 91-11-40616000 
Fax: 91-11-29955879
E-mail: cse@cseindia.org
Website: www.cseindia.org

Research direction: Rajarshi Banerjee

Sampling, analysis, data curation and report writing: Saumya, Sama Kalyan Chakravarthy, 
Arvind Singh Senger and Rajarshi Banerjee

Research support: Subrata Chakraborty, Hari Prakash Haihyvanshi, Harsh Yadava, Manish 
Mishra, Alka Kumari and Sarim A

Editor: Yashita Mishra

Cover: Ajit Bajaj

Graphics: Vineet Tripathi

Production: Rakesh Shrivastava and Gundhar Das 

This Protocol is based on research funded by Gates Foundation. The findings and conclusions 
are those of the authors and do not necessarily reflect positions or policies of the foundation.

Monitoring and evaluation-phase II report.indd   4Monitoring and evaluation-phase II report.indd   4 12/09/25   10:42 AM12/09/25   10:42 AM



5

Contents

ABBREVIATIONS AND ACRONYMS	 6

EXECUTIVE SUMMARY	 9

1.	 BACKGROUND	 11

2.	 INTRODUCTION	 12

3.	 OBJECTIVES OF THE STUDY	 16

4.	 INTRODUCTION OF FSTPS	 24

5.	 INTRODUCTION OF STP CO-TREATMENT PLANTS	 38

6.	 RESULTS AND DISCUSSION	 42
	 6.1 	 Characterisation of FS	 42
	 6.2 	 Performance of FSTPs	 46
	 6.3 	 Performance of STP co-treatment plants	 54

7. 	 RECOMMENDATIONS	 69
	 7.1 	 Recommendations for the improvement of treatment  
		  units to ensure final treated water quality of the FSTPs	 69
	 7.2 	 Recommendations for the improvement of treatment 
		  units to ensure final treated water quality of the 
		  co-treatment STPs	 75
	 7.3 	 Recommendations for restricted safe use of the generated  
		  treated water at the FSTPs of Uttar Pradesh	 76
	 7.3 	 Recommendations for the improvement of treatment units  
		  to ensure quality of the biosolids from the FSTPs	 78
	 7.4 	 Recommendations for the improvement of treatment units  
		  to ensure quality of the biosolids from the co-treatment STPs	 82
	 7.5 	 Recommendations for restricted safe use of the generated  
		  biosolids at the FSTPs of Uttar Pradesh	 0

8. 	 ANNEXURES	 85

9. 	 REFERENCES	 101

Monitoring and evaluation-phase II report.indd   5Monitoring and evaluation-phase II report.indd   5 12/09/25   10:42 AM12/09/25   10:42 AM



6

ABBREVIATIONS AND ACRONYMS
ABR	 Anaerobic Baffled Reactor
ACF	 Activated Carbon Filter
AMRUT	 Atal Mission for Rejuvenation and Urban Transformation
BR	 Baffled reactor
BOD	 Biological Oxygen Demand
COD	 Chemical Oxygen Demand
CSE	 Centre for Science and Environment
Ca	 Calcium
C:N	 Carbon to Nitrogen ratio
Cd	 Cadmium
Cu 	 Copper
E. coli	 Escherichia coli
EC	 Electrical conductivity
FC	 Faecal Coliform
FSTP	 Faecal sludge treatment plant
FSSM	 Faecal sludge and septage management
FCO	 Fertilizer Control Order
FS 	 Faecal sludge
Hg	 Mercury
HRT	 Hydraulic Retention Time
ISAF	 Integrated Settler and Anaerobic Filter
KLD	 Kilo litres per day
K	 Potassium
MBBR	 Moving Bed Biofilm Reactor
MGF	 Multigrade Filter
MoHUA	 Ministry of Housing and Urban Affairs
Mg	 Magnesium
NSS	 Non-sewered sanitation
NGT	 National Green Tribunal
Ni	 Nickel
PDB	 Planted Drying Bed
PSF	 Pressure Sand Filter
PGF	 Planted Gravel Filter
Pb	 Lead
pH	 Potential of hydrogen
PPE 	 Personal protective equipment 

Monitoring and evaluation-phase II report.indd   6Monitoring and evaluation-phase II report.indd   6 12/09/25   10:42 AM12/09/25   10:42 AM



7

SBR	 Sequential Batch Reactor
SBM	 Swachh Bharat Mission
STP 	 Sewage treatment plant
SR	 Stabilization reactor
TDS 	 Total Dissolved Solids
TKN	 Total Kjeldahl Nitrogen
TP	 Total Phosphate
TS 	 Total Solids
UV	 Ultra Violet irradiation
USEPA	 United States Environmental Protection Agency
UBD	 Unplanted Drying Bed
Zn	 Zinc

LIST OF TABLES
Table 1	 List of FSTPs and STP co-treatments along with treatment  
	 techniques involved in the study	 0
Table 2	 Physico-chemical parameters and standard methods used for testing	 0
Table 3	 Biosolid characterisation methods and equipment used	 0
Table 4	 Presence of heavy metals in biosolids	 0

LIST OF MAPS
Map 1	 Locations of FSTPs monitored in the study	 0
Map 2	 Locations of STP co-treatment plants monitored in the study	 0

LIST OF IMAGES
•	 Sample collection from both inlet and outlet of FSTPs	 0
•	 Storage and collection of biosolids	 0
•	 Desludging the faecal sludge in the screening chamber initiating  
	 the preliminary stage	 0
•	 Desludging of FS in the screening chamber, further FS has been  
	 transferred to PDB initiating solid-liquid separation	 0
•	 The primary treatment stage in Farrukhabad	 0
•	 PGF initiates both physical and biological treatment of the effluent	 0
•	 Filtration module in the Bahraich FSTP	 0
•	 Primary, secondary and tertiary treatment modules in Banda	 0
•	 Different treatment modules in Jhansi 32 KLD FSTP	 0
•	 Primary and tertiary treatment modules in Jhansi (6+12 KLD)	 0

Monitoring and evaluation-phase II report.indd   7Monitoring and evaluation-phase II report.indd   7 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

8

•	 Primary (baffled reactor) and secondary (wetland) treatment  
	 modules in Khurja FSTP	 0
•	 Decanting the faecal sludge in unplanted drying bed	 0
•	 The primary treatment stage and drying beds in Varanasi	 0
•	 The filtrate tank and sludge drying bed in Prayagraj	 0
•	 The primary treatment along with the tertiary treatment  
	 modules in Rampur	 0

Monitoring and evaluation-phase II report.indd   8Monitoring and evaluation-phase II report.indd   8 12/09/25   10:42 AM12/09/25   10:42 AM



9

Executive summary

This report presents an evaluation of 14 faecal sludge treatment plants (FSTPs) 
in Uttar Pradesh—11 FSTPs and three sewage treatment plants (STP) with 
co-treatment facilities. A diverse range of treatment technologies was adopted, 
categorised as nature-based (e.g., anaerobic baffled reactors, wetlands, planted 
gravel filters), hybrid systems, and advanced mechanical units such as sequential 
batch reactors (SBR) and moving bed biofilm reactors (MBBR). Most plants use 
screw press for solid-liquid separation and sun drying for biosolid treatment. 
Plants such as Chunar and Raebareli showcased effective use of sequential 
treatment steps, including Anaerobic Baffled Reactor (ABR), Planted Gravel Filter 
(PGF), and UV disinfection—ensuring robust effluent treatment and safe sludge 
handling. The integration of these technologies varied by site, based on capacity, 
source of faecal sludge (FS), and local conditions.

The treated water quality from FSTPs and co-treatment plants was assessed 
against standards set by the Ministry of Environment, Forest and Climate 
Change (MoEFCC) and the National Green Tribunal (NGT). While many plants 
demonstrated high removal efficiency for Biological Oxygen Demand (BOD) (up 
to 99.7 per cent) and Chemical Oxygen Demand (COD) (up to 99.3 per cent); 
others like Bakshi Ka Talab and Bahraich underperformed. Inadequate tertiary 
treatment, poor disinfection infrastructure, and structural flaws (e.g., open tanks 
and algal blooms) led to non-compliance in some plants, particularly for BOD, 
COD, and Total Suspended Solids (TSS). Pathogen removal was also inconsistent—
only three FSTPs achieved Faecal Coliform (FC) levels within the desirable NGT 
limit, while seven complied with MoEFCC’s relaxed criteria. Plants with UV or 
optimised chlorination performed better in disinfection.

The study revealed significant variation in biosolid quality across sites. Only five 
of the 14 plants produced biosolids with moisture content within the standards 
(<25%) set by the Fertilizer Control Order (FCO) in 2023. Elevated moisture 
in the remaining samples hindered effective drying and encouraged microbial 
regrowth. Electrical conductivity (EC), pH, and C:N ratios were mostly within 
acceptable ranges, but C:N exceeded optimal limits in some sites (e.g., Bahraich). 
Heavy metal analysis showed non-compliance for chromium, mercury, and zinc 
in several plants, especially Rampur and Khurja. Alarmingly, all biosolid samples 
showed pathogen levels above the World Health Organization (WHO) and United 
States Environmental Protection Agency (USEPA) safety thresholds, including 

Monitoring and evaluation-phase II report.indd   9Monitoring and evaluation-phase II report.indd   9 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

10

excessive helminths (up to 3,574 eggs/4g) and high E. coli and Salmonella loads, 
making them unsafe for agricultural reuse without further treatment.

Recommendations for improved performance
To enhance the performance and sustainability of FSTPs and co-treatment plants, 
the following actions are recommended:
•	 Upgrade tertiary treatment: Incorporate and improve disinfection units (UV, 

chlorination) and filtration systems to consistently meet effluent standards, 
especially for TSS, and FC.

•	 Improve sludge management: Invest in improved drying infrastructure (e.g., 
mechanical drying or covered beds) to reduce moisture content and microbial 
regrowth in biosolids.

•	 Pathogen control: Implement pathogen reduction techniques (e.g., 
composting, thermophilic processes) and ensure hygienic storage of dried 
biosolids.

•	 Monitoring and compliance: Conduct regular performance audits using 
standard protocols, and introduce regular monitoring systems to track water 
quality, biosolid safety, and heavy metal levels.

•	 Capacity building: Train local staff in process control, maintenance, and 
emergency response to sustain high operational efficiency.

•	 Control industrial discharge at source: Identify and control upstream 
contributors of industrial waste that may introduce heavy metals or toxic 
contaminants into the FS stream.

Monitoring and evaluation-phase II report.indd   10Monitoring and evaluation-phase II report.indd   10 12/09/25   10:42 AM12/09/25   10:42 AM



11

1. Background

Faecal sludge management (FSM) remains a long-term challenge in India, where 
collection and treatment of waste is often neglected. Around 0.12 million tonnes 
of sludge is generated in India per day. However, only 30 per cent of urban India 
has a well-connected sewage system; the remaining 70 per cent is still dependent 
on on-site sanitation systems, like pit latrines and septic tanks.1,2 Once these 
containment systems are filled, the general practice is to discharge the untreated 
sludge in an open environment—mostly in the waterbodies, which could be far 
more dangerous than open defecation. This practice can lead to more pronounced 
effects on the environment like contamination of groundwater and drinking water, 
leading to disease outbreaks such as diarrhoea, cholera, and typhoid. 

To address this gap in safe sanitation management, especially non-sewered 
sanitation (NSS), the Government of India launched the Swachh Bharat Mission 
(SBM) in 2014. Under SBM, millions of toilets were built but a critical question 
emerged: where will the waste generated by these containment system go? In 
response to this, the Ministry of Housing and Urban Affairs (MoHUA) introduced 
the National Faecal Sludge and Septage Management policy back in 2017, which 
eventually led to the introduction of faecal sludge treatment plants (FSTPs).

Currently, around 1,040 FSTPs are operational, with at least 300 more under 
various stages of construction. Co-treatment of faecal sludge through sewage 
treatment plants (STPs) has also been initiated in many locations. However, 
construction of FSTPs and co-treatment plants alone cannot be seen as the ultimate 
measure of success. Regular monitoring and evaluation of these treatment plants 
is crucial to ensure treatment efficacy and that the final discharge effluent lies 
within the prescribed standards before being released into the environment.

Centre for Science and Environment (CSE) has been working closely with the state 
administration of Uttar Pradesh to strengthen capacity of its urban and sanitation 
planners. About 59 treatment plants have been built in Uttar Pradesh under 
schemes such as the Atal Mission for Rejuvenation and Urban Transformation 
(AMRUT) and the National Mission for Clean Ganga (NMCG). CSE has also 
supported the construction and commissioning of one FSTP situated in Chunar 
and one STP co-treatment plant located in Bijnor—both of which are now 
operational.

Monitoring and evaluation-phase II report.indd   11Monitoring and evaluation-phase II report.indd   11 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

12

2. Introduction

Nestled in north-central India, stretched across the fertile Gangetic plains, Uttar 
Pradesh is the country’s fourth largest state by area. With 75 districts and a 
population of 0.23 billion, it is also the most populous state. It is estimated that the 
state generates around 5,500 MLD of sewage, out of which 3,296 MLD is treated by 
the STPs.3 Data on untreated wastewater remains undocumented, as nearly 95 per 
cent of the population is majorly dependent on non-sewerage sanitation systems, 
and only 31 towns have partial sewerage systems. Since most of the septage is 
generated by households, it is necessary to treat these at decentralised treatment 
systems (FSTP) in order to avoid groundwater and environmental contamination. 
Uttar Pradesh has been actively working towards improving its sanitation system.

Since 2016, CSE has been working with the state administration to build capacity 
of its urban and sanitation planners. By 2022, Uttar Pradesh had initiated around 
62 faecal sludge and septage management (FSSM) projects, with 59 treatment 
plants built under schemes such as AMRUT and NMCG or through funding 
from urban local bodies (ULBs).4 Uttar Pradesh has adopted either nature-based 
(nature based-1 and nature based-2) or hybrid (hybrid-1 and hybrid-2) treatment 
technologies. 

In this report by CSE’s Environment monitoring laboratory, a total of 14 treatment 
plants (three co-treatment plants and 11 faecal sludge treatment plants) were 
evaluated over a period of five months. 

Map 1: Locations of FSTPs monitored in the study

Source: CSE

Monitoring and evaluation-phase II report.indd   12Monitoring and evaluation-phase II report.indd   12 12/09/25   10:42 AM12/09/25   10:42 AM



13

Table 1: List of FSTPs and STP co-treatments along with treatment techniques 
involved in the study

List of FSTPs and STP co-treatment plants in the recent study

S. 
no.

FSTP/STP 
location

Capacity Solid-liquid 
separation

Treatment 
technology

Tertiary 
treatment

Biosolid 
treatment 
method

Coordinates 
of the 
treatment 
plants

Faecal sludge treatment plants 

1. Jaunpur 32 KLD Screw 
press

ABR, SBR, 
and phytorid

Chlorination, 
ACF and 
MGF

Sun drying Lat 
25.752705°
Long 
82.651213°

2. Chunar 10 KLD PDB ABR and 
PGF

ACF and 
PSF, 
followed 
by UV-
disinfection

Sun drying Lat 
25.10075°
Long 
82.868199°

3. Farrukhabad 32 KLD Screw 
press

ABR and 
wetland

Chlorination, 
ACF and 
MGF

Sun drying Lat 
26.366372°
Long 
90.224827°

Map 2: Locations of STP co-treatment plants monitored in the study

Source: CSE

Monitoring and evaluation-phase II report.indd   13Monitoring and evaluation-phase II report.indd   13 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

14

List of FSTPs and STP co-treatment plants in the recent study

S. 
no.

FSTP/STP 
location

Capacity Solid-liquid 
separation

Treatment 
technology

Tertiary 
treatment

Biosolid 
treatment 
method

Coordinates 
of the 
treatment 
plants

4. Bahraich 32 KLD Lamella 
clarifier

Scum 
remover, 
ABR, lamella 
clarifier and 
PGF

ACF and 
PSF

Sun drying Lat 
27.694965°
Long 
81.530048°

5. Bakshi Ka 
Talab

25 KLD   UDB ABR, 
facultative 
chamber and 
maturation 
tank

-- Sun drying Lat 
27.000895°
Long 
80.93813°

6. Raebareli 32 KLD Screw 
press

Stabilization 
tank, 
equalization 
tank and 
ABR

PSF and 
polishing 
pond

Sun drying Lat 
26.201069°
Long 
81.263018°

7a. Jhansi (6+12 
KLD)

6+12 
KLD

PDB ISAF and 
PGF

Polishing 
pond

Sun drying Lat 
25.372747°
Long 
78.549135°

7b. Jhansi (32 
KLD)

32 KLD Screw 
press

Baffled 
reactor and 
wetlands

ACF, 
chlorination, 
and MGF

Sun drying Lat 
25.28492°
Long 
78.35346°

8. Khurja 32 KLD Screw 
press

Baffled 
reactor and 
wetlands

ACF, 
DMF, and 
chlorination

Sun drying Lat 
28.196192°
Long 
77.830814°

9. Banda 32 KLD Screw 
press

Anaerobic 
filters, SBR, 
and phytorid

Chlorination, 
followed 
by ACF and 
MGF

Sun drying Lat 
25.439091°
Long 
80.327653°

STP co-treatment plants

Monitoring and evaluation-phase II report.indd   14Monitoring and evaluation-phase II report.indd   14 12/09/25   10:42 AM12/09/25   10:42 AM



15

List of FSTPs and STP co-treatment plants in the recent study

S. 
no.

FSTP/STP 
location

Capacity Solid-liquid 
separation

Treatment 
technology

Tertiary 
treatment

Biosolid 
treatment 
method

Coordinates 
of the 
treatment 
plants

10. Prayagraj 50 KLD Screw 
pump

Screening 
chamber 
and screw 
pump in 
FSTP, MBBR 
in STP

Chlorination Sun drying Lat 
25.458129°
Long 
81.879201°

11. Varanasi 50 KLD Screw 
pump

Screening 
chamber 
and screw 
pump in 
FSTP, SBR in 
STP

Chlorination Sun drying Lat 
26.366372°
Long 
90.224827°

12. Rampur 25 KLD Screw 
press

PGF Chlorination Sun drying Lat 
28.790953°
Long 
79.053291°

Previously evaluated FSTP and co-treatment plant in 
Uttar Pradesh
There are 59 treatment plants in Uttar Pradesh which comprises of 39 FSTPs and 
20 STP co-treatment plants. Our recent report consists of 14 treatment plants 
(11 FSTP and three co-treatment plants). Of the 11 FSTPs, two plants—Chunar 
and Jhansi (6+12 KLD) are re-evaluated to monitor the consistency in their 
performance.4

Monitoring and evaluation-phase II report.indd   15Monitoring and evaluation-phase II report.indd   15 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

16

3. Objectives of the study

FSTPs are designed and implemented to treat FS in a manner that ensures that 
the by-products post treatment are safe for reuse or environmental discharge. 
To confirm the quality and safety of the by-products, ten crucial parameters are 
analysed for both FS and treated water. These indicators are critical in determining 
whether the final effluent, which is used for green belt development or discharged 
into water bodies—meets regulatory standards.

The analysis is conducted based on well-documented methods and standardised 
protocols:
•	 Biological Oxygen Demand (BOD):  Automated BOD analyser and APHA 

5210-B, 24th, 2023
•	 Chemical Oxygen Demand (COD): APHA 5220-D, 23rd Ed, 2017
•	 Total Kjeldahl Nitrogen (TKN): APHA 4500-Norg C
•	 Ammoniacal Nitrogen: APHA 4500-NH3 C
•	 Total Phosphorus: APHA 4500-P E
•	 Total Solids: APHA 2540-B, 24th Ed,2023
•	 Total suspended solids: APHA 2540- D, 23rd Ed, 2017
•	 Total dissolved solids: APHA 2540- C, 23rd Ed, 2017
•	 pH: APHA 4500-H+B, 23rd Ed, 2017
•	 Faecal Coliform: APHA 9221 E, 21st Ed., 2005; USDA, MLG Appendix 2.05

Environmental significance of the parameters is 
discussed below

Biological Oxygen Demand (BOD): Biological Oxygen Demand is the measure 
of the amount of dissolved oxygen required by microorganisms (like bacteria) to 
break down organic matter in a water sample over a specific time and temperature, 
indicating the level of organic pollution. BOD is a very important parameter that 
indicates indirectly the level of organic chemicals that might enter a water body 
as the final effluent is discharged. This organic content can deplete or decrease 
the oxygen content of water bodies, resulting in imbalance that affects the aquatic 
flora and fauna.

Chemical Oxygen Demand (COD): Chemical Oxygen Demand is a water quality 
parameter that measures the amount of oxygen needed to chemically oxidise 
organic and inorganic matter in a water sample, essentially indicating the potential 

Monitoring and evaluation-phase II report.indd   16Monitoring and evaluation-phase II report.indd   16 12/09/25   10:42 AM12/09/25   10:42 AM



17

for oxygen depletion. High COD levels indicate a greater amount of oxidisable 
organic matter, which can lead to reduced Dissolved Oxygen (DO) levels in the 
water, potentially harming aquatic life. 

While both COD and BOD (expressed as mg/L) measure the oxygen-depleting 
potential of organic matter, COD measures the total amount of oxygen required 
for chemical oxidation, while BOD measures the amount of oxygen consumed by 
microorganisms during the biological decomposition of organic matter. 

Total Kjeldahl Nitrogen (TKN): One of the leading factors responsible for 
eutrophication in water bodies is the presence of organic dissolved forms of 
nitrogen, which leads to the rapid growth of simple plant life like algae. This 
eventually leads to the deterioration of quality of water bodies and imbalance 
in aquatic ecosystem. Therefore, TKN—which is a combination of both organic 
nitrogen and ammonia—can be used for the determination of nitrogen content in 
wastewater.

Total phosphate: Since phosphorus is one of the most essential elements for 
the growth of plants, it is the amount of total phosphate—whether in dissolved 
or particulate state—that is measured. Excess presence of phosphate can lead to 
the growth of algae eutrophication and deplete the oxygen level in water. Hence, 
monitoring of phosphate in wastewater or FS is necessary to make sure the 
wastewater treatment is done efficiently and adheres to environmental standards.

Total solids (TS): Total solids in wastewater are environmentally significant 
because they can negatively impact water quality, aquatic life, and human health. 
High levels of total solids, including both suspended and dissolved solids, can reduce 
light penetration, decrease dissolved oxygen levels, increase water temperature, 
and potentially carry harmful pathogens and pollutants. Total solids is a sum of 
total suspended solids (TSS) and total dissolved solids (TDS). The presence of TS 
can be felt due to numerous reasons like natural process, industrial discharge, and 
agricultural runoff. 

Total suspended solids (TSS): It refers to the suspended solid particles present in 
wastewater. TSS can cause turbidity, making water appear cloudy, and reducing 
the amount of sunlight that can penetrate the water. This can harm aquatic plants 
and algae that rely on sunlight for photosynthesis, potentially leading to a decline 
in oxygen production and the creation of “dead zones”. TSS can absorb heat 
from the sun, causing water temperatures to rise, which can be harmful to cold-
water aquatic species. The decomposition of organic matter in TSS can consume 

Monitoring and evaluation-phase II report.indd   17Monitoring and evaluation-phase II report.indd   17 12/09/25   10:42 AM12/09/25   10:42 AM
[...]
electrolyte, which indicates the ability of the soil to conduct electricity. It can 
also be stated as the amount of ions available to the plant in the root zone. It is 
measured in decisiemens per metre (dS/m). 

	 High EC can serve as an indication of salinity problems, which impede crop 
growth (inability to absorb water even when present) and microbial activity. 
Soils with high EC, resulting from a high concentration of sodium, generally 
have poor structure and drainage, and sodium becomes toxic to plants; 
whereas low EC can stunt the growth of the plant. Therefore, understanding 
EC can help the farmers to map out the application rate of manure/fertilisers/
biosolids, ensuring efficient and effective nutrient delivery to crops.

•	 Moisture content: It is defined as the amount of water which is present in the 
pores of soil. It is one of the essential parameters, as it governs the microbial 
activity of soil. Lack of moisture can hinder the microbial growth, reducing 
the degradation rate of organic content present in the soil. Moisture content 
in biosolids is crucial for several reasons, including its impact on microbial 
activity, the suitability of biosolids for various applications like fuel or compost, 
and the potential for odour and smouldering problems. A moderate moisture 
content is generally optimal for promoting microbial activity, while excessive 
moisture can hinder oxygen transfer and potentially lead to problems. 

•	 Carbon:Nitrogen (C:N): Both carbon and nitrogen are considered important 
for both crop growth and microbial growth. Carbon is required as an energy 
source and nitrogen is necessary for the synthesis of nitrogen-containing 
cellular components by microbes and plants. Therefore, these elements should 
be present in equilibrium. 

Monitoring and evaluation-phase II report.indd   19Monitoring and evaluation-phase II report.indd   19 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

20

	 In case C:N ratio is >20 in biosolids, it may result in reduced nitrogen 
availability for the plants, leading to immobilisation of nitrogen. Conversely, 
a lower C:N ratio leads to higher mineralisation of nitrogen uptake for the 
plants, which may result in loss of nitrogen. Therefore, a balanced C:N ratio 
between 15:1 to 20:1 ensures optimal decomposition.4

•	 Heavy metals: Heavy metals in soil refer to naturally-occurring and human-
introduced metals and metalloids that can contaminate soil and pose risks 
to human and environmental health. Common examples include arsenic, 
cadmium, chromium, copper, lead, mercury, nickel, and zinc. These metals can 
enter the soil through various sources, including natural processes, industrial 
activities, and agricultural practices. Releasing untreated faecal sludge and 
biosolids can result in heavy metal contamination, which can lead to human 
health risks, plant phytotoxicity, groundwater contamination, and decline in 
crop production. Heavy metal present in biosolids can both be a challenge and 
have potential benefits, depending on the concentration.

•	 Faecal Coliform and E. coli:  Faecal sludge (FS) consists of numerous 
pathogens. There are four major groups of pathogens which are commonly 
found in faecal sludge, including bacteria, viruses, fungi, and parasitic 
protozoa. These pathogens occur in raw sludge, septage, liquid effluent and 
biosolids generated from FSTPs. The land application of untreated effluent 
and biosolids can pose health risks through direct or indirect human exposure. 
These pathogenic organisms can trigger diseases like diarrhoea, hepatitis, and 
fever. Coliform are a group of bacteria which are predominantly found in the 
gastrointestinal tract of warm-blooded animals including humans, though 
they may also occur in soil and on plant surfaces. Faecal Coliforms (FC) is 
a group of coliform bacteria, exclusively found in the intestine and faeces of 
humans and other warm-blooded mammals; hence their presence specifically 
indicates faecal contamination. The predominant FC is Escherichia coli (E. 
coli). Their specific habitat, ease of cultivation, and generally non-pathogenic 
nature, E.coli and FC are widely used for indication of pathogen determination 
in biosolids.5 

•	 Salmonella: Salmonella are gram-negative, anaerobic bacteria commonly 
found in sewage and wastewater. They belong to the genus Salmonella within 
the family Enterobacteriaceae and include a range of closely related strains. 
Enteric fever—typhoid and paratyphoid—is a collective term given to invasive 
infection caused by S. typhi and S. paratyphi. They have the capability to resist 

Monitoring and evaluation-phase II report.indd   20Monitoring and evaluation-phase II report.indd   20 12/09/25   10:42 AM12/09/25   10:42 AM



21

environmental stress and can stay viable in soil or crops for extended periods. 
These characteristics make them an indicator of choice.6 

•	 Helminth eggs: Helminths are multicellular parasites that depend on a 
host—human, animal, or plant—for nutrition and development. They produce 
microscopic eggs which are the causative agent of helminthiasis, a disease 
transmitted from one human to another. Helminths are broadly classified into 
geo-helminths (transmitted through soil) and platyhelminthes (transmitted 
through consumption of improperly cooked beef or pork). Ascaris lumbricoides 
is a common indicator species, with a single female capable of producing up to 
200,000 eggs per day. These eggs, ranging from 20–80 micrometres in size, 
have a monogenic life cycle, requiring only one host (human) for their further 
development and growth. These eggs can cause helminthiasis if consumed, 
and can lead to life-threatening diseases like neurocysticercosis, haemorrhagic 
colitis, schistosomiasis, etc. Therefore, proper treatment of biosolids prior to 
reuse or disposal of faecal sludge is crucial to prevent the spread of infections 
and maintain public health.7, 8

Sample collection and testing parameters
A total of 14 treatment plants—11 faecal sludge treatment plants (FSTPs) and 3 
co-treatment plants—were evaluated over a period of five months. Samples were 
collected from each site thrice over five months by EML scientists. For sample 
collection, standard protocols for sampling, transportation and preservation were 
followed. Personal protective equipment like gloves, face mask, lab coat, eyewear 

Sample collection from both inlet and outlet of FSTPs

C
S

E

Monitoring and evaluation-phase II report.indd   21Monitoring and evaluation-phase II report.indd   21 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

22

and protective shoes were used during sample collection. Each sterile sample 
collection bottle was properly labelled with the date, location, time, and type of 
sample. Samples were then transported in a leak-proof ice-box along with an ice-
gel packs. 

Physico-chemical parameters and standard methods 
used for testing
Physico-chemical parameters were analysed for the collected samples such as TS, 
TSS, TDS, AN, TKN TP, COD, BOD and microbial parameters were analysed by 
using standard methods listed below (see Table 2).

Table 2: Physico-chemical parameters and standard methods used for testing
Parameters Standard methods

pH APHA 4500-H+B, 24th Ed, 2023 10

Total Solids (TS) APHA 2540-B, 24th Ed, 2023

Total Suspended Solids (TSS) APHA 2540-D, 24th Ed, 2023

Total Dissolved Solids (TDS) APHA 2540-C, 24th Ed, 2023

Chemical Oxygen Demand (COD) APHA 5220-D, 24th Ed, 2023

Biological Oxygen Demand (BOD) Automated BOD Analyzer & APHA 5210-B,
24th Ed, 2023

Total Kjeldahl Nitrogen (TKN) APHA 4500-Norg C, 24th Ed, 2023

Ammoniacal Nitrogen (TN) APHA 4500-NH3 C, 24th Ed, 2023

Total Phosphorus (TP) APHA 4500-P E, 24th Ed, 2023

Faecal Coliform (FC) APHA 9221 E, 24th Ed., 2023; USDA, MLG Appendix 2.05 

Source: CSE

Physico-chemical parameters and standard methods 
used for testing of biosolids
The treatment plants are designed to first homogenise different loads of FS, 
followed by solid-liquid separation. The effluent (liquid) is treated to meet the 
discharge standards while the solid portion of the faecal sludge is dried, either in 
the presence of sunlight or mechanically. 

Monitoring and evaluation-phase II report.indd   22Monitoring and evaluation-phase II report.indd   22 12/09/25   10:42 AM12/09/25   10:42 AM



23

Table 3: Biosolid characterisation methods and equipment used
Parameters Standard methods/Equipment used

pH APHA 4500-H+B, 24th Ed, 2023

Electrical conductivity (dS/m) Conductivity meter (Cyberscan 200)

Carbon, nitrogen  CHN elemental analyser (LECO, USA, 828 series) 

Heavy metals ICP-OES (Perkin Elmer Avio® 200)

Faecal Coliform9 USEPA, Method 1680, 2014; USDA, MLG Appendix 2.05, 2014

E. coli	 APHA 9221 B, 9221 F, 23rd Ed., 2023; USDA, MLG Appendix 2.05, 2014

Salmonella Pour plate method using Hi-chrome Salmonella agar

Helminths eggs10              Ambic-ZnSO4 method

Source: CSE

Storage and collection of biosolids

C
S

E

Monitoring and evaluation-phase II report.indd   23Monitoring and evaluation-phase II report.indd   23 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

24

4. Introduction of faecal 
sludge treatment plants 
(FSTPs)

In this report, CSE’s laboratory team evaluated 14 treatment plants—comprising 
11 faecal sludge treatment plants (FSTPs) and three co-treatment plants—between 
November 2024 and March 2025. From each site, samples were collected over a 
period of five months. In Uttar Pradesh, where majority of the population depends 
on on-site sanitation systems, FSTPs have been introduced to manage faecal sludge 
(FS) from different on-site sanitation systems, households, and public toilets. At 
these facilities, FS is received and subjected to homogenisation and dewatering, 
involving solid-liquid separation as the initial step. From here, depending upon 
the type of technology implemented at the plant, further treatment of effluent and 
solids takes place. Detailed description of each treatment plant has been provided 
below:

JAUNPUR
Jaunpur is one of the largest cities in the southeastern part of Uttar Pradesh.

A 32 KLD FSTP was commissioned here in November 2022. The plant receives 
three to four trucks of sludge per day (approximately 3000 litres). The faecal 
sludge is collected from various sources like household toilets, community toilets, 
hospital sludge, and public toilets. The treatment technology consists of a screening 
chamber which removes non faecal matters or debris. The sludge is then collected 
into a raw septage collection tank, where it is mixed with polymer to facilitate 
agglomeration of solids. It is subsequently transferred to a screw press for solid-
liquid separation. The separated solids are dried using sun-drying beds and later 
used for gardening within the facility, whereas the liquid effluent is passed to an 
anaerobic baffled reactor (ABR) where the degradation of organic matter takes 
place. The liquid effluent is further passed to sequential batch reactors (SBR1 
and SBR2) where the effluent is treated in a single tank in batches, followed by 
chlorination for disinfection. To remove small suspended solids from the treated 
water, it is further passed through multi-grade filter (MGF) and activated carbon 
filter (ACF). The final effluent is transferred to phytorid bed to remove the 
excess chlorine present in the treated water. The final treated water is used for 
groundwater recharge and green belt development within the campus.

Monitoring and evaluation-phase II report.indd   24Monitoring and evaluation-phase II report.indd   24 12/09/25   10:42 AM12/09/25   10:42 AM



25

CHUNAR
Surrounded by the banks of rivers Ganga and Jargo, Chunar is a small town in 
Mirzapur district of Uttar Pradesh.

In 2021, a 10 KLD FSTP was commissioned in Chunar. The plant receives on an 
average nine kilolitres of faecal sludge per day. Faecal sludge is collected from 
various sources like household toilets, public and community toilets. Chunar has 
adopted nature-based technology for the treatment of faecal sludge. It includes the 
screening chamber which screens out the non-faecal matter or debris. The sludge 

C
S

E

Desludging the faecal sludge in the screening chamber initiating the preliminary stage

Source: CSE

Figure 1: Jaunpur FSTP process-flow diagram

Fecal sludge 
truck

Screening 
chamber

Screw press ABR SBR-1 SBR-2 Chlorination 
tank

Multi grade 
and activated 
carbon filter

Phytorid bed

Treated water

BIOSOLID

Monitoring and evaluation-phase II report.indd   25Monitoring and evaluation-phase II report.indd   25 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

26

then flows to the planted drying bed (PDB) where solid-liquid separation takes 
place. The solids are dried up in PDBs, whereas the leachate enters the ABR and 
then flows into the planted gravel filter (PGF) for nutrient reduction. To remove 
small suspended solids, the effluent is further pumped to a filtration unit consisting 
of activated carbon filters (ACF) and pressure sand filter (PSF). The treated water 
gets disinfected under the influence of UV irradiation. The final effluent is stored 
in the collection tank and reused in the FSTP premises for gardening.

C
S

E

Desludging of FS in the screening chamber, further FS has been transferred to PDB initiating solid- liquid 

separation 

Source: CSE

Figure 2: Chunar process-flow diagram

Fecal sludge 
truck

Screening 
chamber

Planted sludge 
drying bed

ABR UV disinfection

Treated water

Planted gravel 
Filter

Activated 
carbon filter 
and pressure 

sand filter

BIOSOLID

Monitoring and evaluation-phase II report.indd   26Monitoring and evaluation-phase II report.indd   26 12/09/25   10:42 AM12/09/25   10:42 AM



27

FARRUKHABAD
Farrukhabad is a district in Uttar 
Pradesh, located between 26°46’ 
and 27°43’ North latitude and 
79°7’ and 80°2’ East longitude. It 
is surrounded by rivers Ganga and 
Ramganga towards the east, and 
Kali Nadi towards the south. As 
per the 2011 Census, the district 
holds a population of 1.8 million.

In April 2023, a 32 KLD FSTP 
was commissioned. The plant 
receives around three to four 
trucks per day, with each truck 
having an average capacity of 
three kilolitres. The faecal sludge 
is received from different sources 
including household toilets, 
public toilets, and community 
toilets. The treatment technology 
comprises of a faecal sludge 
collection tank where FS is mixed 
with cationic polymer, which 
facilitates coagulation of solids. 
It is then passed through a screw 
press for solid-liquid separation. 
The solid part separated in the 
dewatering step is stored and used for gardening.

Once dewatering is done, the liquid effluent passes to the liquid collection tank 
(LSC), followed by treatment in a baffled reactor for organic matter reduction. It 
then flows through two constructed wetlands (Wetland 1 and Wetland 2), where 
nutrients and pollutants are naturally removed by plant roots and microbial 
activity. The effluent is collected in a filter feed tank and is further treated in four 
sand filters for reduction of total suspended solids (TSS). The treated water is 
stored in a collection tank which is used in the greenbelt within the premises. 

C
S

E

The primary treatment stage in Farrukhabad

Monitoring and evaluation-phase II report.indd   27Monitoring and evaluation-phase II report.indd   27 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

28

RAEBARELI
The district occupies the central part of Ganga-Ghaghra and Gomti-Sai basins. 
[...]
of sunlight is carried out in an open pond that receives sufficient sunlight and 
oxygen. The treated water is used within the premises for gardening purposes. 

Filtration module in the Bahraich FSTP

C
S

E

Figure 5: Bahraich process-flow diagram

Source: CSE

Fecal sludge truck Screening chamber Scum remover ABR

Lamella clarifier

Planted gravel FilterACF and sand filterPolishing Pond

BIOSOLID

Monitoring and evaluation-phase II report.indd   30Monitoring and evaluation-phase II report.indd   30 12/09/25   10:42 AM12/09/25   10:42 AM



31

BANDA
Banda, a city located in the southern parts of Uttar Pradesh, lies between 24º 53’ 
to 25º 55’ North latitude and 80º 07’ to 81º 34’ East longitude.  It is located near 
the Ken river, a tributary of the Yamuna.

Back in 2023, a 32 KLD FSTP was commissioned. The plant receives five 
truckloads of faecal sludge per day and each truck holds a capacity of 3.5 kilolitres. 
It receives sludge from various sources like household and community toilets, 
hospital sludge, public toilets, etc.

The treatment technology consists of several stages which initiates with screening, 
which removes non-faecal matter. From here, the sludge enters a raw septage 
tank. It is mixed with the polymer which results in agglomeration of the sludge. 
This is done so that proper solid-liquid separation may occur. It is then passed 
through a screw press for dewatering. The solid part separated in the dewatering 
stage is dried under the influence of sunlight and then goes to the storage room. 
After dewatering, the liquid flows to an ABR, where degradation of organic matter 
takes place. From there, the effluent flows into the intermediate tank, and then to 
two sequential batch reactors (SBR-1 and SBR-2). Disinfection of treated water is 
carried out through chlorination in a chlorine contact tank. After disinfection, it 
undergoes filtration in an activated carbon filter, followed by a multi grade filter. 
Post filtration, it enters the phytorid bed to remove the excess chlorine present in 
the treated water. The treated water is then used for maintaining the green belt 
within the premises. 

Primary, secondary and tertiary modules in Banda

C
S

E

Monitoring and evaluation-phase II report.indd   31Monitoring and evaluation-phase II report.indd   31 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

32

JHANSI (6, 12, and 32 KLD)
Jhansi is located in the Bundelkhand region of Uttar Pradesh. It is situated on the 
plateau of central India, on the banks of the Pahuj River, between the rivers Pahuj 
and Betwa. Three FSTPs with different capacities have been implemented and all 
were evaluated in this study, with their process-flow described below:

JHANSI (32 KLD)
A 32 KLD FSTP has been set up in Jhansi. On an average, the plant receives around 
21,000 litres of faecal sludge per week from household toilets, community and 
public toilets, etc. The faecal sludge is first passed through the screening chamber 
where the non-faecal matter is removed. Then the FS is transferred to the faecal 

Figure 6: Banda process-flow diagram

Source: CSE

Different treatment modules in Jhansi 32 KLD FSTP 

Fecal sludge truck Screening 
chamber

Raw septage 
tank

Screw press Anaerobic 
filter

SBR-1 SBR-2

Chlorination 
tankPhytorid bed

Treated water

Activated 
carbon filter 

and Multi 
grade filter

BIOSOLID

C
S

E

Monitoring and evaluation-phase II report.indd   32Monitoring and evaluation-phase II report.indd   32 12/09/25   10:42 AM12/09/25   10:42 AM



33

sludge collection tank. Before dewatering, the sludge is mixed with the polymer 
to agglomerate the sludge for proper solid-liquid separation. Dewatering is done 
in a screw press. Afterwards, the liquid goes into the liquid collection tank which 
further goes to a baffled reactor (BR), where organic degradation occurs. The 
effluent flows sequentially into wetland-1 and wetland-2 for further treatment. 
The outlet of wetland-2 is then transferred to the filtrate collection tank. From 
here, the effluent undergoes the process of filtration by first passing through ACF, 
where both colour and odour associated with the effluent is removed; followed by 
multi-grade filtration (MGF) for further degradation of TSS.

Jhansi (6 and 12 KLD) 
Other FSTPs in Jhansi include a 6 KLD plant commissioned in 2018, which was 
later augmented with another 12 KLD plant in 2022. The plant works under 
the influence of gravity, following the principles of decentralised waste water 
treatment. 

The plant receives 12–15 KL of FS per day. The FS is mostly collected from public 
toilets, community toilets, and household toilets.

The sludge is conveyed to a planted drying bed, where both stabilisation and 
dewatering of raw faecal sludge takes place. Specific varieties of plants are planted 
like Typha, Canna indica, etc. The sludge undergoes solid-liquid separation and 
gets dried in the planted sludge drying beds (SDBs). PDB remains common for 
both the plants (6 KLD and 12 KLD). From here, the percolate enters integrated 
settler and anaerobic filters where the it undergoes the process of sedimentation, 

Fig 7a: Jhansi (32KLD) process-flow diagram

Source: CSE

BIOSOLID

Fecal sludge truck
Screening 
chamber

Fecal sludge 
collection tank

Screw press Liquid collection 
tank

Baffle reactor

Wetland-1Wetland-2Filter feed 
tank

ACF and MGFCollection 
tank

Treated water

Monitoring and evaluation-phase II report.indd   33Monitoring and evaluation-phase II report.indd   33 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

34

followed by further treatment in a three-chambered anaerobic filter (AF), where 
pipes are designed to direct the flow to the bottom of the tank, enabling organic 
degradation. Post anaerobic filtration, the liquid flows in the horizontal planted 
gravel filter, where the removal of nutrients—such as nitrogen and phosphorus—
takes place. It is one of the essential steps as the presence of nutrients can promote 
the growth of the microbes. 

Then the effluent flows into the polishing pond, where its main purpose is 
to remove the residual organics by oxidation and pathogens in the presence of 
sunlight—carried out in an open pond that receives sufficient sunlight and oxygen. 
The treated water is used for the purpose of irrigation within the premises.

Secondary and tertiary treatment modules in Jhansi (6+12 KLD)

C
S

E

Figure 7b: Jhansi (6+12 KLD) process-flow diagram 

Source: CSE

Fecal sludge truck Planted drying bed

ISAF Planted gravel 
Filter

Treated water  
used for irrigation 

within the  
premises.

Polishing pond

Polishing pondPlanted gravel 
Filter

ISAF
BIOSOLID

Monitoring and evaluation-phase II report.indd   34Monitoring and evaluation-phase II report.indd   34 12/09/25   10:42 AM12/09/25   10:42 AM



35

KHURJA
Khurja, situated in the northwest region of Uttar Pradesh, is a district in 
Bulandshahr. It has a population exceeding 1.45 lakhs. It has a 32 KLD FSTP which 
receives faecal sludge from various sources like household toilets, community 
toilets, hospital sludge, and public toilets. The plant receives two trucks per day, 
each with a capacity of 4000 litres. 

The treatment technology used in Khurja is Hybrid-1, which begins with screening 
of faecal sludge to remove non-faecal matter. This is followed by stabilisation in a 
FS collection tank, from where it is carried for dewatering in a screw press. Before 
dewatering, the sludge is mixed with a polymer for agglomeration to ensure solid-
liquid separation. The solid part separated during dewatering is transferred to the 
sludge drying bed, where the sludge gets dried under the influence of sunlight.

After dewatering, the effluent is pumped to a baffled reactor (BR), where the 
degradation of organic content takes place. The effluent from the BR passes 
through two stages of wetlands—Wetland-1 and Wetland-2. In these wetlands, 
nutrients like nitrogen and phosphorus are absorbed by the plants, while the 
microbes present in the filter media degrade the organic content and help in 
trapping the sediments. The effluent then enters the activated carbon filter 
(ACF), which helps in the elimination of odour, colour, and micro pollutants. Post 
ACF, the effluent reaches the dual media filter (DMF)—comprising of sand and 
a second filter media such as anthracites—where both turbidity and suspended 
solids are removed. Finally, the treated water is disinfected in the chlorination 
tank. It is stored in a storage tank, further used for horticultural purposes within 
the premises of the plant.

C
S

E

Primary (baffled reactor) and secondary (wetland) treatment modules in Khurja FSTP

Monitoring and evaluation-phase II report.indd   35Monitoring and evaluation-phase II report.indd   35 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

36

Bakshi Ka Talab
Bakshi Ka Talab, located in northern part of Lucknow, consists of both residential 
and business settlements. A 25 KLD FSTP is operational here. On an average, the 
plant receives three to four trucks per week, each holding the capacity of 3000 
litres.

The treatment begins with decanting sludge into unplanted drying beds composed 
of layers of sand and gravel, where dewatering of sludge occurs through evaporation 

Figure 8: Khurja process-flow diagram

Fecal sludge truck Screening 
chamber

Fecal sludge 
collection 

tank

Screw press Liquid collection 
tank

Baffle reactor

Collection 
tank

Chlorination 
tank

ACF and 
DMF

Wetland-2 Wetland-1

Source: CSE

BIOSOLID

Decanting the faecal sludge in unplanted drying bed

C
S

E

Monitoring and evaluation-phase II report.indd   36Monitoring and evaluation-phase II report.indd   36 12/09/25   10:42 AM12/09/25   10:42 AM



37

and filtration. From here, the liquid moves to the facultative chambers. Each 
facultative chamber consists of suspended material (gunny sacks) made up of 
nylon, which acts as a surface for biofilms. Once biofilms are formed, the organic 
content starts degrading. From the facultative chambers, the effluent is directed 
to a maturation tank. This aerobic unit enables pathogen reduction and further 
stabilisation, aided by sunlight penetration that enhances pathogen inactivation. 
The treated effluent is then used for gardening purposes within the premises.

Fecal sludge truck

Unplanted 
drying bed

ABR

Facultative chambers

Maturation tank

Figure 9: Bakshi Ka Talab process-flow diagram

Source: CSE

Monitoring and evaluation-phase II report.indd   37Monitoring and evaluation-phase II report.indd   37 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

38

5. Introduction to STP 
co-treatment plants

STP co-treatment plants refers to a combination of treatment of both domestic 
sewage and faecal sludge at a sewage treatment plant (STP).

In the absence of sewers, the households are dependent on on-site sanitation 
systems, as a result of which over 95 per cent of UP’s towns and cities are dependent 
on these systems. Due to the presence of existing STPs which are underutilised, it 
has opened up the potential for co-treatment. 

The treatment technology first focuses on the treatment of faecal sludge which 
includes receiving of FS, followed by screening to remove non-faecal matter. Then 
solid-liquid separation is done, where the solid matter is dried in sludge drying 
beds and the liquid effluent is treated in ABR and PGF.

Now, the treated effluent from FSTP serves as the inlet of STP, where it undergoes 
further treatment. Therefore, the entire process is termed as STP co-treatment.

VARANASI
Varanasi, located in northern India along the banks of the river Ganga, is one of 
the oldest inhabited cities in the world. Its geographical coordinates are 25.3176° 
North latitude and 82.9739° East longitude. The population of Varanasi is 
estimated to be 4.11 million.

It has a 50 KLD faecal sludge treatment plant which receives FS from different 
sources. Desludging is performed through trucks, holding a capacity of 3,000 to 
4,000 litres. On an average, the plant receives around 12,500 litres sludge per day.

The treatment process begins with the collection of FS at the receiving chamber, 
from where it is passed to the screening chamber for removal of non-faecal matter 
or inert materials. The sludge is then mixed with a cationic coagulator, which aids 
the agglomeration of sludge. The agglomerated sludge is dewatered using sets 
of parallel screw pump. The separated liquid gets collected in the filtrate tank, 
whereas the solid matter is transferred to the drying bed where it is dried in the 
presence of sunlight. The outlet of FSTP acts as an inlet of STP. The effluent is 
further treated in a sequential batch reactor (SBR).

Monitoring and evaluation-phase II report.indd   38Monitoring and evaluation-phase II report.indd   38 12/09/25   10:42 AM12/09/25   10:42 AM



39

The primary treatment and drying beds in Varanasi

C
S

E

Figure 10: Varanasi co-treatment plant process-flow diagram

Source: CSE

Fecal sludge truck
Screening chamber Polymer mixing unit Screw pump

Filtrate tank

Chlorination tankSequential batch 
reactor

Pretreated sewage 
and FSTP outlet

Sewage line

Outlet from FSTP module enters the STP

BIOSOLID

DISCHARGED 
TO RIVER

Monitoring and evaluation-phase II report.indd   39Monitoring and evaluation-phase II report.indd   39 12/09/25   10:42 AM12/09/25   10:42 AM



MONITORING AND EVALUATION OF FSTPS AND STP CO-TREATMENT PLANTS IN UTTAR PRADESH- PHASE II 

40

PRAYAGRAJ
Located at the confluence of the rivers Ganga and Yamuna in Uttar Pradesh, 
Prayagraj lies at 25.4421877 North latitude and 81.84092 East longitude. The 
population is estimated at over 1.4 million.

A 50 KLD co-treatment plant has been established, which receives sludge from 
different on-site sanitation systems. The plant receives seven to ten trucks daily, 
with holding capacity of 3000 to 4000 litres. The FS is collected in the FS chamber, 
which further goes through a screening chamber. Once the FS is screened, it is 
mixed with a cationic polymer which helps in the agglomeration of sludge. The 
agglomerated sludge is dewatered in the screw pump. After the screw press, the 
liquid part is transferred to the filtrate bed, whereas the solid part is taken to the 
sludge drying bed and dried for a week under sunlight. The treated effluent from 

The filtrate tank and sludge drying bed in Prayagraj

C
S

E

Figure 11: Prayagraj co-treatment plant process-flow diagram

Source: CSE

Fecal sludge truck
Screening chamber Polymer mixing unit Screw pump

Filtrate tank

Chlorination tankMoving bed 
bioreactor

Pretreated sewage 
and FSTP outlet

Sewage line

Outlet from FSTP module enters the STP

BIOSOLID

DISCHARGED 
TO RIVER

Monitoring and evaluation-phase II report.indd   40Monitoring and evaluation-phase II report.indd   40 12/09/25   10:42 AM12/09/25   10:42 AM



41

FSTP is pumped into the inlet of STP, where it gets further treated by moving bed 
biofilm reactor (MBBR). The final treated water is discharged in the Ganga river.

RAMPUR
Located in the Moradabad district, Rampur has a 25 KLD co-treatment plant, 
which receives sludge from different on-site systems. The plant receives four to 
five trucks daily, with a holding capacity of 4000 litres. The tanker decants the 
sludge in the screening chamber, where the non-faecal sludge matter is removed. 
The sludge is conveyed to a raw septage tank from the screening chamber. From 
here, the sludge is transferred for dewatering. Before dewatering, the sludge mixed 
with a polymer to aid flocculation, ensuring proper solid-liquid separation. Solids 
are transferred to the sludge drying beds, whereas the residual water is collected in 